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M RIGEE S ¥ FRE T2 3R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :
i# R B 7 (Sample Submitted By) o ABTATHERF L2 (CUPRIME MATERIAL CO., LTD.)

& & fL(Sample Description) :  PHOSPHORUS COPPER BALL(ix % #idF k)

Jz ¢ p #p (Sample Receiving Date) . 2020/07/23
B2 (Testing Period) : 2020/07/23 to 2020/07/30
B % % (Test Results) #4BT - % (Please refer to following pages).

PIN CODE: 8C75794A
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P38 % % (Test Results)
B:E 2% = (PART NAME)No. 1 : 44 &% (COPPER COLORED METAL)
B3 7 'Y Rl &>
PlRIE i+ RIFR™
(Test Items) (Unit) (Method) DL (R;SUit)
o.
# / Antimony (Sb) mg/kg [%% US EPA 3052: 1996 » g 48 & = ']\»’a” 2 n. d.
843k 2% k&R, / With reference to US EPA
3052: 1996. Analysis was performed by
ICP-OES.
&/ Arsenic (As) mg/kg | %+ US EPA 3052: 1996 > i fei8 & T 34 2 n.d.

ICP-OES.

843k 2% kR, / With reference to US EPA
3052: 1996. Analysis was performed by

# :x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. MDL = Method Detection Limit (= ;% fpl4&*2iE)
3. n.d. = Not Detected (&4 1)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https:/twap.sgs.com/Terms-and-Conditions.html
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://twap.sgs.com/Terms-and-Conditions.html. Attention is drawn to the
limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings

at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /

t+886 (02)2299 3939 {+886 (02)2299 3237  www.sgs.com.tw

25

Member of the SGS Group




SGS

BIFEAE 2
Test Report

CETRTERGF AL

CUPRIME MATERIAL CO., LTD.

PR BT B R R L ATH 8555

NO. 855, SINFU RD., GUANYIN DIST., TAOYUAN CITY 32845, TAIWAN

5.5 (No. )+ CE/2020/74408 p # (Date) : 2020/07/30 7 #<(Page): 3 of 4

A% 11 ICP-OES 4 47 e 1« in42. 8
(Flow Chart of digestion for the elements analysis performed by ICP-OES)
LT AR R 2 1 2 R % 23 f% o / These samples were dissolved totally by
pre-conditioning method according to below flow chart.

| 74~ #] % #% & / Cutting ~ Preparation |
v
| B 5 E £ / Sample Measurement |
v
Hyp 3 btk S B @ s OERE 1 (40T £ 757 ) [ Acid digestion by
suitable acid depended on different sample material (as below table)
v

— &% / Filtration —

| 7% | Residue |
v
1) "5 2% [ Alkali Fusion
L 2) #@psi% 2 [ HCl to dissolve
| R Rds’ 2w ML & (ICP-OES |

| i /Solution |

4% 4% 45,'% 47 | Steel, copper, aluminum, solder 3ok A, REL,E E LT K/
Aqua regia, HNOs, HCI, HF, H202

3.3 / Glass AEL, & 4 f& /HNOs/HF

£ 4,4,/ 5 /Gold, platinum, palladium, ceramic 1 -k /Aqua regia

42 / Silver e /HNOs

%% | Plastic Fips, ¥ kA s, B pE [ HaSOq4, H202, HNOs, HCI

# i [/ Others dor i g A T % 204 f3 / Added appropriate
reagent to total digestion
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¥ BE oy BEET O PMATRRERALEE/IE, K
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g2 2k (End of Report) **
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